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The results of the Atterberg limit tests were a liquid limit of 51.62%, plastic limit of 

25.69%, and plasticity index of 25.93%. When plotted on a Casagrande chart, these results 

indicate that the sample would classify as a clay of low plasticity. These values also indicate that 

the soil has low to moderate expansive potential. The PVC test results supported the Atterberg 

limit findings with a Swell Index of  ~1375 lb/ft2, indicating a PVC category of “marginal”. 
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Comparing the Atterberg limit results of this sample with Dr. Nolan Aughenbaugh’s 

research on the correlation of Atterberg limits and commercial uses of clays in the state of 

Mississippi, performed from 1986-1991,would lead me to believe that this sample material has 

the potential to be used for brick or refractory manufacturing. 

 

Chris Wheeler 
University of Mississippi 
Department of Geology and Geological Engineering 
229-869-1175 
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